1. Bandwidth

1.1 Test Result

Annex for BLE FCC Part 15.247

Test Report No. :

CTL2005253011-WF

Frequency 6dB Bandwidth .
Test Mode (MH2) TX Type ANT No. Test Result (MHZ) Limits (MH2) Verdict
2402 SISO 1 0.748 =0.5 PASS
M 2440 SISO 1 0.716 >0.5 PASS
2480 SISO 1 0.726 >0.5 PASS
2402 SISO 1 1.278 20.5 PASS
2M 2440 SISO 1 1.287 20.5 PASS
2480 SISO 1 1.290 20.5 PASS
Frequency 99% Occupied Bandwidth
Test Mode (MHZ) TX Type ANT No. Test Result (MHz)
2402 SISO 1 1.055 Only for Report Use
M 2440 SISO 1 1.065 Only for Report Use
2480 SISO 1 1.068 Only for Report Use
2402 SISO 1 2.086 Only for Report Use
2M 2440 SISO 1 2.103 Only for Report Use
2480 SISO 1 2.093 Only for Report Use

1.2 Test Graph - 6dB Bandwidth
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1.3 Test Graph - 99% Occupied Bandwidth
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2. Maximum Conducted Output Power

2.1 Test Result

Frequenc Measured Peak
Test Mode d y Tx Type Output Power (dBm) | Limits (dBm) Verdict
(MHz) Ant 1
2402 SISO 3.29 30 PASS
1M 2440 SISO 3.71 30 PASS
2480 SISO 3.71 30 PASS
2402 SISO 3.35 30 PASS
2M 2440 SISO 3.74 30 PASS
2480 SISO 3.75 30 PASS
2.2 Test Graph
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3. Maximum Power Spectral Density (PSD)

3.1 Test Result

Maximum Power
Frequenc Spectral Densit Limits .
Test Mode (lele) y Tx Type FEdBm/3KHz) y (dBm/3KkHz) Verdict
Ant 1

2402 SISO -10.39 <8 PASS

1M 2440 SISO -10.17 <8 PASS
2480 SISO -9.38 <8 PASS

2402 SISO -12.55 <8 PASS

2M 2440 SISO -12.55 <8 PASS
2480 SISO -12.05 <8 PASS

3.2 Test Graph
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Maximum Power Spectral Density (PSD) NTNV_1M_SISO_2480MHz_ANT1

10 ANT=1 (SI50)
RBW=3kHz
ak
01 Trace=MAX Hold
Sweep Point=1001
% Sweep Time=210.933m
101
—20
— —30
=
[ie
o Marker
~ _40 1: 2479.870 MHz
a -9.38d8m
>
[
— -50 1
—60 1
—70
—80
— Trace
-90 T T v + r T T v +
2479.0 2479.2 2479.4 2479.6 2479.8 2480.0 2480.2 2480.4 2480.6 2480.8 2481.0
Frequency (MHz) 20-06-10 16:06
Maximum Power Spectral Density (PSD) NTNV_2M_SISO_2402MHz_ANT1
o ANT=1 (SI50)
RBW=3kHz
ak
10 i
Sweep Point=1001
Sweep Time=210.933n
—20 1
-3 1}
—~ —a04
£
[ie
o Marker
— =501 1: 2402.082 MHz
B -12.55d8m
>
u
—  -60
70
—80
—9p
— Trace
-100 T T v + r T T v +
2401.0 24012 24014 24016 24018 24020 2402.2 2402.4 2402.6 2402.8 2403.0

Frequency (MHz)

12/19




Level (dBm)

-100

Maximum Power Spectral Density (PSD) NTNV_2M_SISO_2440MHz_ANT1

1
[} old
Sweep Point=1001

Sweep Time=210.933m

Marker
1: 2440.022 MHz
-12.55d8m

— Trace

2439.0 24392 24394 2439.6 24398 24400 2440.2 24404 24406 24408 2441.0

Frequency (MHz)

Level (dBm)

-100

Maximum Power Spectral Density (PSD) NTNV_2M_SISO_2480MHz_ANT1

i

old
sweep Point=1001
Sweep Time=210.933m

Marker
1: 2480.148 MHz
-12.05d8m

— Trace

2479.0 24792 24794 24796 24798 24800 24802 24804 24806 24808 24810

Frequency (MHz)

4. Unwanted Emissions in Non-restricted Frequency Bands

4.1 Test Result

Test Mode Fr?&lig)]cy TX Type ANT No. Spé;?:;oio(ré%urﬁt)ed Limits (dBm) Verdict
2402 SISO 1 Refer to test graph -16.42 PASS

1M 2440 SISO 1 Refer to test graph -16.42 PASS
2480 SISO 1 Refer to test graph -16.42 PASS

2402 SISO 1 Refer to test graph -17.67 PASS

2M 2440 SISO 1 Refer to test graph -17.67 PASS
2480 SISO 1 Refer to test graph -17.67 PASS
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4.2 Test Graph
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